307 vEE HIEAE

30 Lama EP instruction manual

ZO7-Fe T R BEOHIT W2 EHIIEHS TE8WET,
COHFAEIZE—F —DMILEMRB-II A ¥V O—F—~y A A E T
DI:EZHS>THET,

307 VIR AE O T RC A R 5 O ~—T1
AV EITo TR,

307 vEE) HILFEAE
[1] TLA—&2—L/N—- LA L/S—DH#E3L
A 2T~ LOFAL
ALKy FLIN—DHAIL
v 7]'\71/ LD#ESL

—EBDHEIL

—’E*Bd)ﬂiﬁ
T\y*‘/:ﬂ%ﬁ[ﬂ@.‘ﬁﬂi
—Z2—~\yRDOFEIL

13, 307 v EBEIMH A HEE S E 1

HI@III

-
O3 H

;<'7/~>17°l/ NQTzkva

O— 9 ANYRER/ A 2 TINERI X Ty 2 T —EE DL
—ROEfF

)MDJW%U—@E&M

ESC(7>7) DEf+

H—2—~yREDIr—

ALITATEYFDI A=

A TL—ROEf

EyF/ZO9MNVDERTE

FvE DL

$448483338888 4000000

EHHEEEHEH@

Lama EP instruction manual
1| Elevator, aileron lever assembly
Main frame assembly

Collective pitch lever assembly
Servo frame assembly

Motor assembly

Motor installation

Wash-out assembly

Rotor head assembly

w

[Nl [«]~]=] &

Swashplate assembly

Rotor head, wash-out and swash plate installation
Servo installation

Gyro and battery installation

ESC (amp) installation

Rotor head linkage

Collective pitch linkage

Main blade installation

Pitch and Throttle setting

Cabin assebmly

$443383888880 04000000

b EEEEEERERE

7 & Caution

Thank you for purchasing this Hirobo product.

This manual is only for Motor assembly and MRB-III metal rotor head assembly.
In the case of mounting this to the 30-scale LAMA, please refer to this 30 Lama
EP instruction manual for assembly in place of the assembly numbers of the
respective instruction manuals.

3077 HUREHAE
P11 ILAN—Z—L/N—TIVAC LN —DFET

P12 AT —LDFASL

P13 LTIy FL/N—DFESL

P14 @ Y —RKIL—LOEIL

P15 I MFEL

P16 I I DR

P18 PEVEV A IS OF kv

P18 TL—RFRILE—DFEIL

P19 A—7/TL—RFIE —EBDFEL
P20 27y 27 L—hDHEL

P21 A—52—~yRER/TH v 2 TN/ 2Ty 2 T L~ MBD BT
P25 Y —ROBAF

P26 SEHE- Vv OO

P26 Z(EH-T v 1O

P28 A—&2—AyREDIL =2
P31 ALTT4TEYFDOI =S
P34 A TL—RDOBUF

P36 EvF/ZOYNLVDEETE

P40 FvE DAL

30 Lama instruction manual

P11 . Elevator, aileron lever assembly
P12 Main frame assembly

P13 Collective pitch lever assembly
P14 Servo frame assembly

P15 Engine assembly

P16 Engine installation

P18 Wash-out assembly

P18 Blade holder assembly

P19 Yoke and blade holder assembly
P20 Swashplate assembly

P21 Rotor head, wash-out and swash plate installation
P25 Servo installation

P26
P26
P28
P31
P34
P36
P40

Receiver and gyro installation
Receiver and gyro installation
Rotor head linkage
Collective pitch linkage

Main blade installation

Pitch and Throttle Setting
Cabin assebmly

BRRNEERBNEREEER NN

AYERBIZXEZD PRITEZHHIES O EZHDOTIEH Y EH A,
O—Jv-Jb—7 - &

BERITEEDZZ Y MRATRITHEVWT &L,

This product is not intended for stunt performances.
Please do not conduct such flying stunts as rolls, loops or
inverted flight.

Sy A0S H—DHTHRITARTT .
BRTBE. SUBRLPTBYET,

BRE - B EY v M OOHAEESEIC T TS,

MO v (O %

While flight is possible with a rudder gyro only, a commercially
available 3-axis gyro makes it easier to operate the flight
controls.

Refer to the operation manual of each gyro for the settings and
connection.

No. 10F50




774892 :0ICFy PUSHIRDELSED

Items necessary for flying this model not

(Bll5E) included in this kit (Sold separately)
MR L B7o0iE, DIFO b O3B T, (BI58)  The following items are necessary in order to use the unit. (sold separately)
¥ T IRAEAE
TaKEy b N
Ttransmitter set Accessories
SWMBH —F EvFFrizl :
SWMS3 servo Pit/ch chaﬁnel tvl/vr;:;h
1.52.0258.0

kS
Transmitter

ZIEHEA/N v

ILAN=-G—Fr 3
Elevator channel

SWM2H — R
SWM2 servo

( )

<

IILACFrpIL
Aileron channel

SWM1# —K
SWM1 servo
FH—H—R
Rudder servo

(

FH—ERYvAXIE

7Y— 3 (TILA ILAN—F— 54 —) w0

Battery for receiver

Rudder gyro or 3 axis (aileron, elevator and rudder) gyro

ERAEICOVWTEETORBLU Vv ODHAEE IS A,
For connection, refer to each instruction manual for gyros and programmable transmitters.

Ny T 1) —
Battery

MINy T —ICEDEE
REHRNPVLETT,

% Prepare a charger
that is appropriate
for the batteries used.

UF 7 LK) < —13y71)— 6 cell 22.2V-4000mAh 20C
FAHFTBEY 1 X (B60mm, &&E50mm, £&150mm)
Lithium polymer battery 6 cell 22.2V-4000 mAh 20C

Charger

0

Lithium polymer 6 cell 90A or greater

Mountable size (Width 60 mm, height 50 mm, length 150 mm) recommended
FUENE Y FH—T by Fr—2 RE(CER
Digital pitch gauge Pitch gauge Regulated

2513-040 ¥2

power supply

a0
%

,800

4@5/

2513-127 ¥1,200

5

2513-136 ¥600

xoay 7l

BE) 1 —%—
Thread locking agent

Electric router

EVTFLRZANI R 5g
Molybdenum thrust
grease 59

~—
243 (h58FE) 2515-165
0

(S54f) 2515-151
(High strength) 2515-151
0

¥90
262
262
¥90

2513-129 ¥800

243 (Medium strength) 2515-165

Oy RI> AL F

Rod-end (ball link) pliers | 2513-042 ¥800

L (CAERTE | |Tools necessary for assembly
¥ BURAEE
+RIAN=K-N | TFTZyiN— = IN= HhyB—F147 |+FLLF EYRSAN— AW
Large and small Plier Nipper Cutter knife Cross wrench Pin driver Scissors
Phillips screwdrivers
01.2,021.8,22.0

e

2513-045 ¥800
FRE/Curve)
2513-046 ¥600
(X =/Mini)

IR*x EEHR
Epoxy adhesive

2513-041 ¥3,500

FE—F A
Hobby oil

sl

2515-003 ¥300

Oy —IeEL > F
Protool hex wrench
1.5mm 2513-104
2.0mm 2513-105
2.5mm 2513-106
3.0mm 2513-107

& ¥1,800
Each ¥1,800




ILAN—4—L/N— - IO L/N—OHL

1 Elevator, aileron lever assembly
/@ (o A
M2X10CS M2y B
M2X8PH .....coooviiiiiie 2 M2 rod end LML N 5 — LS
@ Dmmmm LM elevator lever
M2XI0CS ..o 3 ' @\
© ([wmm . I f ? LMIL~—F— 47k
M2X6CS oo 2 LMIL A==t R LM elevator shaft

I
35 q|

6
Brg. 95X8X2.5

EX 05 K — U oo, 2 oAb

EX @5 ball 2Ty KL g

O | M2XI0CS M2 rod end

FW ¢3X04.5X0.5T................. 4 Brg. 03X6X2.5F -

] & <

Brg. 93X6X2.5F, 05 ball
Brg 63X6X2.5F coovovrroreressssn 4 o \@ C?\/
B /c\o N 03X4.5X0.5FW
D &, (O O g
N
M2Xecs g © f B
Brg ¢5X¢8X2.5 v 2 EX o5 —1 9 \/& @
EX 05 ball EX 0545
o57k M2X6CS
EX 05 ball

EV Y2 04 1

\E—ring o4 Y,
e
2 XA 27 L—LDOHMIL A\ iz & caution
Main frame assembly Brg, 08X19X6ZZ :
PO Lol ERfTF TS &L,
BIREANNVESA ZFX | 1ightiy fasten.
Brg. 05X 11X52Z
M3J) v k &
M3 nut

e N\

@ 'IIIIIIllIIIIIIIIIIIIIIIIIIIlllllllllllllllllllllll

M3X25PH ..ooovooveeveeeeeeeeee 11

KD @1) 15 S 2

M3X12TS2 covvovoveeeeeeeeeeeeeee 6

@ Emm M3X25PH

M2.6X6CS oo 1

JHUARXIN—A

Clutch bell Cross member A

@ @ 59 FNNEAL T L= APERT BB

M3 F Y b o 11 E. YAV TAAL Y7L —2%HloTTF &\,

M3 nut When the clutch bell comes in contact with the main
frame, grind the main frame with a file. M3X25PH
B p— M3XI2TS-2
Brg.05Xo11X5ZZ ...oo....o... 2 ( o \M3X12TS2
‘ [l M3X12TS-2
Brg.o8Xeo19X6....ccocciianae 2
. J




aL 7 rEYFLAN—DMEIL
Collective pitch lever assembly

S3X5X5717 —
S3X5XS5 collar

M3X18PH

FW ¢3X04.5X0.5T
FW 05X07X0.4T

av e /%I//\~R
Collective pitch lever R Z

M3X8P N /

FwW 03X09X1T

06X8X4.771 T — )@\ g
06X8X4.7 collar 7
BN

Brg. 06X10X3ZZ

@@mmmmmmmmm

M3XI8PH ..o

©  (pmm

M3X8PH ......cccooveriiicncinne 2

@ (o

M2X8PH ......ccooovmviiiiiinnn 1

© O

05 RV oo 1
@5 ball

© 0

M2 F 7 B o 1
M2 nut

(9 |

FW @3X@9XIT.....cceevverrennenn 2

O |

FW ¢5Xg7X04T.....coceiee. 1

O |

FW ¢3X4.5X0.5T....c.coovvnen. 2

O |

Brg ¢6X10X3ZZ .................... 2

© []

SB3X5XS5 i 2

O[]

S OXBXAT i 2
0 Y

aL 7 by FLN—L
Collective pitch lever L

FW 03X04.5X0.5T

S3X5X571 7 —
S3X5X5 collar

>@ &
B6XEXATH T — FW 03Xe9XIT NoX A
06X8X4.7 collar %\
(\% M3X18PH
M3X8PH
M2} b
M2 nut \@\
M2X8PH
o5 K=
5 ball




- e
4 HY—FRT7L—LDOMHEIL
Servo frame assembly
M3X151L
e N M3X15 disc screw
VD o || RO 4 o
M3X15 disc screw LM20/Ny 7)) —< 7 FL148
LM20 battery mount L148
<::) Dmmwmmm FW 02.6X07.5X0.5T
(V6. €]/ S ———_— 2 M3X 1210 TS
M3X12 disc screw N M3X12 disc TS
M3XI120TS oo 9
M3X12 disc TS LM20/%y 7 1) —
XY NAN—H— N
@ Gmmmm LM20 battery mount
spacer Pl a M3X10TS
MBX12TS eevereveneerensesnaiesieienes 1
~
:: j ™ LM20Y % A 02 b —
MB3XTOTS wreerereeerneresneneneseseseees 2 ~ LM20 gyro mount
- Y, R a
/
e
~
ééé? O
FW 02.6X07.5X0.5T W
/
A M3FA O F vk M3X1210
@ ﬂ M3 nylon nut
FW 02.6X07.5X0.5T «-eeeeeeeneees 6
@ M3X12ITS
M3FATLF YN s 6 M3X12 disc TS
M3 nylon nut

N

M3FAa>F b
M3 nylon nut

>

5

=l)

G

LM20Yy FH—FK~ 7> b
LM20 pitch servo mount

7\

(AN

LM20t—R~w > b
ANR—H—H23
M3XI2TS  LM20 servo mount
spacer H23

Y/

/

®

M3X12 disc screw

M3XI12[ITS
M3X12 disc TS




T—Z—&RDHIL

S Motor assembly
@ N
%gcﬁaﬂmﬂm ..................... 4
M3IXT2CS coveevveerememnmeneninieeiennas 2
© |
FW 02.6X07.5X0.5T +eeeeeeeeee 4
\ J

M&ADHBIEIDFEICEYET,
The side with the cavities faces up.

SE-EP7 7 ¥ L AE&— 4% —890KV
SE-EP brushless motor 890KV

E— 2 —OERAEISER

Be careful and note the direction
of the cables for the motor

M3X12CS

77T a—
Clutch shoe

BRI ED 2 9y F v a—%
fEHLET,

Use the clutch shoe that is attached
to the main unit.

U5 F AR—H—4T
Clutch spacer 4T

)

SE-EPE—% —~<7 » |
SE-EP motor mount

KA b
Point

FW 02.6X07.5X0.5T

the position of

E—F—DUBFABND/H.M3X8CS%
RIEHICLTHZET,

Temporarily set the M3X8CS screws
to hold it in place in order to adjust

the motor.

M3X8CS (f5ffis)
(Temporarily set)

A * & Caution

E—A2—oDEEFP B TVBRHREISEELTE—4—
FE—Z—TYUMIBRFHT T,

Be careful and note the direction of the cables
that come off the motor, and attach the motor to
the motor mount.

—

BB e h /

Nose OO
{1

O

E-2—OEEAE \\ O
Direction of the N
motor cables §




T— 52— Ot

N

() |

FWa3XOXT1 ..o

6 Motor installation
e N
M3XT4ACS e, 4
M3XI2IMTS e, 8
M3X12 disc TS

A

M3X14CS

7 & Caution

E—F—7 I NORFITEIMEEIC
ERELTLERLY,

Be careful and note the direction
when installing the motor mount.

HEAM

' Nose

Tightened
completely

M3X12CSK U'M3X8CSIZE— ¥ — DA il %
R L o2 ) LRI T2 S0,
Securely tighten screws M3X12CS and M3X8CS
after adjusting the position of the motor.

A X & Caution

—EREEBEIICHELET,

II9FNIVDBMET—F—DI v T I

Adjust so that the clutch bell’s axle is
aligned with the motor’s shaft.

M3XI121ITS
M3X12 disc TS

FW 03Xe9XI1T

M3X14CS




74y T MEROREIL

7 FITATHY Y
Wash-out assembly Radius block
/<> s N TSI TG
Already assembled emporarty T YT AIHET — &
M3XI12MTS oo 1 > Radius support arm
M3X12 countersunk TS
(© 2 I M3X12IITS
ANATATE Y 2X22 ... 1 M3X12 countersunk TS
Pallarel pin 92X22 %
9 |:|¢ N ANA T 2X22 )
== FIL > 02X158 ....... 1 Pallarel pin 2X22 ‘}
Needle pin 92X15.8 i
N\ J —— FVE »2X15.8 N
Needle pin 2X15.8 \/ .@ FTYTAT =
N Radius arm
—&—~v O .
8 a—4 v N DAL T E
Rotor head assembly Already assembled
4 N N\ /‘D Eﬂ N
@ g @ EX 05 K= VAN ... 3
MAXI10CS .o 3 @ EX @5 ball with stand
@ w Brg. 06Xe13X5Z7Z .................. 6 p
M2.6X6CS.....oooiiiiiinieiene 6 @
@ [jmmmm 0') » 7'SS060 ... 3
O-ring SS060
M2X6CS D=33 ..oooocooooce.. 3 N J
@ @ﬁﬁm Brg. 06X@12X4.5HA 7 A |..3 (@)
MRB-Ml X # )V 3 — 72
M2X4 N T A e, 6 \Brg. 06X012X4.5H thrust J Z— FIL¥ e3X17.8 & MRB-III metal yoke
M2X4 truss Needle pin 03X17.8 \ (
M2X6CS D=3.3 MRB-A ¥ >~ KL 3 X
EX 05K — VA MRB-IIl spindle )
EX @5 ball with stand #19 —6X8X1.5 @
MRB-II A # V¥ v F7 — 4 Collar 6X8X1.5 X oxa b 5 %
MRB-III metal pitch arm . Y IN— T A 7
FW 04X010X0.8T .....cccuvene. 3 p < 5 @\ Damper rubber  M2X4 truss
M2.6X6CS N 0') >~ 7°SS060
MRB-II 2 ¥ V7 L — F kb 4 e e O-ring SS060
MRB-II metal blade holder "\ \ O .
BT —6X8XLS oo 3 A = & Caution
Coltar oa&x ] 5 FW 04X010X0.8T
ola : Brg. 06Xo13X5ZZ | pyrop k& )i Brg o6Xel2X4.5HA T A b
O . Larger hole Brg. 96Xe12X4.5H thrust
L ] NP — r e
. o S D/NI Wy
== FVEYe3XI78 ....... 3 & zqngner/{wi g
Needle pin 63X21.8 —
o /
M4X10CS -
Brg. 06Xo12X4.5HA 7 A b
Brg. 06X012X4.5H thrust W 7)) 2 Al
FL— FRILF— S Sl Make sure to
Blade holder Grogvgszr?i?i]side apply grease
~ o a1
9 A7y a7b— MO
washplat mbl . -
Swas plate asse b y EX o5 — VA EX ¢5R—VEMET v/ —
EX 05 ball with stand ) M2X8CS 7L —bD120° DAL IZHL
P RN {0,
Attach EX ¢5 ball with stand
@ I:mmm at the 120° position on upper
M2XEBCS - vevevevereirienennieieaenes 7 M2X8CS
8 o
EX 65K — WAL oo 7 | EXeSE it e e
EX ¢5 ball with stand EX @5 ball with stand E§ gg 75)—311 \)’\I//ltl}:ll i;J;md
-

M2X8CS

AT vy a7 L — |k Assy LR35
Swash plate assembly Factory-assembled

M2X8CS




10

O—2—AAYy R/ Iy >aTIBIZT v 27— FEBOBRF
Rotor head,wash-out and swash plate installation

WoAHTFHHMEIC L 5T

AL YRANDPELZY FT,

Main mast will differ depending on the
model to which the mast is attached.

00|
—

168mm

161mm
~J
\_/ W
I~ - x MVH
For Lama/Shuttle

O
A4

4 N
© [Ermmm A 3 & caution
MBX10CS oo 1 A—g—Ay FORMXZE2TOY 751 %
2% L. bﬁ?’)")&ﬁﬁ'h‘f(?‘fé&‘o ——— Y%E///’f'—’i
C) @mmm T, RVOBHEFEVHAT I M EICHKL ) bD«m!ﬂﬁ(@&
TR, /3 AN~
M2.6XI10CS ... 2 Apply locktight to the screws for the rotor R
heads, and screw tightly.
M2.6X10CS
O r——— 1 Make sure thatno screws are loose before M2.6X10CS
Z— FNJVE 2 e3X21.8 .o 1 each flight. 717 —4X6X2
Needle pin 93X21.8 Collar 4X6X2
T 7 —4X6X2 oo 1
Collar 4X6X2
o )

0 —% —~v FASSY
Rotor head assembly

M2.6X10CS
717 — 4X6X2

T AASSY Collar 4X6X2

Radius assembly

M3XI121ITS
M3X12 countersunk TS
PI2THLE B
fiOARE T

Adjust the position
referring to page 12.
Then, tighten the screw.

Ay a7 L — FASSY
Swash plate assembly

I3 T PVOREIE
TORIZI) T 5,

For the Lama/Shuttle, insert the pin
into the lower hole.

=— NIV »93X21.8
Needle pin 93X21.8




B — RO

Servo installation

M2.6X16TS ( FE&AT )
M2.6X16TS (with washer)

M2.6X16TS (FEEAF) ............. 16
M2.6X16TS (with washer)

A & & Caution

xTOmHMHFIEITOX Yy FHFDRN
BUVEIIC, FBLTLEZL,

Fasten the screws making sure not to
break the grommet. TLR—y—
Elevator

A 7 & Caution

P—FROEMEFISTERL TSI,

Note the direction of the servo. Ty
Aileron

T8 —
Rudder

Yy
Pitch

~2

N

M2.6X16TS ( JE4AT)
M2.6X16TS (with washer)

10




12 x40, Ny T U—QRT
Gyro and battery installation

A 7 & Caution

A 7 & Caution

éL‘O

the gyro’s instruction manual.

S O — BB RSB E T,
x4 OOBRBHBEEICH > TR 17T

The gyro sensor must be installed with the
correct orientation. Install it according to

INVREE (BIFE) TNy —%
EES %

Secure the battery with the
band, etc. (sold separately)

Fy—HHY v A U, 3T v Ao
Rudder dedicated gyro or 3-axis gyro

Ny TFY—=33 T vy T7—T NV RET
Lo EELTSEZEL,

Secure the battery well with Velcro
fasteners and bands, etc.

Ny T ) —DFEMII~YY v 7T =T %

fFIFTL s,

Attach Velcro fasteners to the back side of

the battery as well.

71— FNo.
Code No.

TR

Name

ANE | BikAAE (1)
Q'ty Price (Yen)

2513-134

[H7 7 A7) —25X250
2513-117 Hook-and-Loop fastener 25X250 ! 1,500
RCAN 7w arssy b 1 1,000

RC mechanical cushion pad

BNy 71) —

Power battery

N

INUREE (BIFE) TN T ) —%
E5E S %

Secure the battery with the
band, etc. (sold separately)

A * & Caution

T—7 &R BEIC, BT D
HArDFENEZzTRFICHEM>TLE
é l’\O

Before applying tape, make sure the
surface is wiped clean of dirt.

11




13 | | ESC (7>7) OB
ESC (amp) installation

TREDMNEESC (7> 7)) OWUHBIT S OT, ABIZIS U THUS AL iE O

BIIEHZATH>TEE W,

A i & Caution

ESC (7>7) BEET—7 Y2y 77— NRETL-HVE
ELTLFEELY,

Secure the ESC (amp) well with double sided adhesive tape,
Velcro fasteners and bands, etc.

An installation example is explained below for the ESC (amp). Adjust the

position of the ESC (amp) and battery as necessary.

KA b
Point

E—F—PE->TVADICA—F—AY NFES EVHEIEE—4
—PHEEELTVEY, E—4F—EESC (7> 7) 20H3EDIE
DIB2KEDBEEEZDHIPNIIESC (72 7) DEETE—4—D
BlEAmEZE AT ZEW,

If the motorisrotating butthe rotor head does not, the
motor is rotating in the opposite direction.

Reconnect 2 of the 3 cables that connect the motor and
ESC (amp), or change the rotation direction of the motor
with the ESC (amp) settings.

il

ESC (7~ 7)
ESC (amp)

ESCHS472 555013 A NN —L%
719 P LTLIES v,

Cut the side cover L at the part where
the ESC contacts.

12




ESC (7> 7)) ENYFY—DERFHIZOVWT
ESC (amp) and battery connection

ESC (7> 7) RUVNy 71) =i 3o 2 47 5 S L HT L TP ST RO
MEZH I L TLZE v,

After soldering the commercially available connector, etc., for the ESC (amp)
and battery, connect the cables referring to the diagram below.

WHIEDINFFE L (RA) N THHT LG T 22—
EPSTET,
Solder the banana connector attachment (female socket),
and cover it with an elastic tube.

NV A

Solder

VIS
Cut off
T -

f

. L= M URTAY - TS 72, fo7cEb
Eoa Mg GEA S —THD) IF, SEHANGEEIED
Connect to the motor side B LI IEEL TR0,
‘ - Once you have contracted the tube with a heat gun or
e, ! lighter, cut off the remaining portion with a cutter.

Be careful and make sure the metal portion is covered
completely.

A E £ Warning

BOPFBEVEREHRCEZDIC, NyTU—
EESC (7>7) 13774 M BERTICHER
L. 7910 b ofof 5107 9%

ESC (7> 7)  (315%) N\ LTS,
ESC (amp) (sold separately) . AR In order to avoid potential accidents,

. connectthe ESC (amp) and battery
N right before performing a flight, and
\ once the flight is finished, immediately
disconnect the connector.

A 7 & Caution

ESC (7>7) LUy FU—d, ZhZhORBHEE
ZZHL. ELCREICHENCEEL,

Refer to the instruction manuals for the ESC (amp)
and battery, and make sure you are using it properly
and safely.

VT AR v =3y 7 — (Bl5E)
Lithium polymer battery (sold separately)

ESC (7>7) . Ny TU—DiEfRH (X

Ny T = ) F T AR =Ny T 1) —6 cell 22.2V-4000mAh 20C
TS A X (IF60mm, # £ 50mm, £ < 150mm)

ESC (7 ¥ 7) 1) F Y LR 7 —6 cellhi90ALL EHfEHE

Recommended sizes for the ESC (amp) and battery

Battery: Lithium polymer battery 6 cell 22.2V-4000 mAh 20C

Mountable size (Width 60 mm, height 50 mm, length 150 mm)

ESC (amp): Lithium polymer 6 cell 90A or greater recommended

13




14

O—4—A~Avy NEOY -2
Rotor head linkage

Vs

-

Oy FLYF s 6
Rod end

Vrr—ruy F
Linkage rod

@l

<</ % bJL Lama/Shuttle

0—%—~v FASSY
Rotor head assembly

FTT ATy
Radius block

CyFay FGEy by

Pitch rod (3 sets) <

#920mm ‘
Approx. 20mm

EArs R

Seen from above

i 5 161

Rotation direction

By F 7 — DM EIERL TS,
Pay attention to the orientation of the pitch arm.

A * & Caution

EvyFOy KidxA4 2T L—KERf{E.EREIC
EvFzll>-(HAZEZLET,

After installing the main blade, measure the
pitch and readjust the pitch rod.

KD L) R ERBERICR DT YT A7y 7
DREZHELTT SV,

Adjust the position of the radius block so that the
positions are as shown in the figure.

Yy Fuoy Feffiilz7v/8—=7L—}
DR=IIPT L — RRVE —DHLD0°
DAL 72 ZFRICH) 1T £ 97,

Attach so that ball of the upper plate to which
the pitch rod was attached is at 90° to the center

of the blade holder.

i XDl

Front

TL— RNy —
Blade holder

EyFay R
Pitch rod

LS
‘:;:i“l'/
TS

%

T vX=FL—}
Upper plate

14




5| [IL777EvF0UsT—Y PR E—
Collective pltCh IInkage Collective pitch rod

77mm |

----- | #770.5
@-I ! Approx.7(r; ;n mm !

E—FI E—FII
Mode I Mode 1T

KEEOZT Y FVATF 4 v 7MY A
Moa—FINICHB I ERMERL TL
7230,

Check that the transmitter’s throttle stick and
trim are in neutral.

L ey Ty R

ARG Iy M5, Collective pitch rod
Cut out any unnecessary parts.
L8 —F F—FRb— > OIA
fpir?gw mm Tl MODEII Position of the ser;lobhorn.
© : e
/6 g |2E| e g
© ® ®
™ A A |
<)
ag |[@e| @ g
618 Y NA ATREZRT 5. @ &

Make holes with the ¢1.8 pin vise.

[
[
e

@ = =

N

0y Fld, ¥y—FF—v L& DELIAAET,

Insert the rod from the top of the servo horn.

K EEBDRAT v 7 ERULNZa—bT)

Horizontal g_o\ DEE, AL MEYFLIN=DKFEICED

v s J 4 &3ICIALZhEYFOY RORSEFEL
aL s ey FLoN— TLIEEW,

Collective pitch lever m— o With the transmitter’s stick and trim in neutral,
adjust the length of the collective pitch rod so
that the collective pitch lever is horizontal.

= ©
LH 8T /=
7 : —
aL sy Fuy R

Collective pitch rod

15




16

XA T L — KO
Main blade installation

5

T

=Y

AR

M3X28CS

@ (Jmmmmm

M3+A 1+
M3 nylon nut

© L]

717 — 3X6X12
Collar 3X6X12

© |

FW 02.6X07.5X0.5T
-

M3XIS5PH ..o 6

A 7 & Caution

.

7 Il

Rotates clockwise

— 7L — NHi#%
Front of blade

Yy 7 — 4

P

itch arm

M3X15PH

M3F AT rF b
M3 nylon nut

717 —3X6X12
Collar 3X6X12

Wi 2 — 7%
Ay F =T
YIDE) £4,

with a cutter knife.

TR A H
304 A LAY

epoxy adhesive

KV)i— btz F
KV root end

FW 02.6X07.5X0.5T

M3+ v b
M3 nut

°(%). O
| ~
v s
—FENTL—F B;;nzex b
Heaviest blade
o o O

3HO—F—AY RTIIMODTL—-KDNT > X
EEDDEFHYET,
—FBEWVJL—FEEECLTEYD2ADTL —
KOS 2EEHhEET,
X3WDTL—FRLTICBENDERD NS vX2T
F—TERSTHELEN TR TERPILE
VET, FEBOTFH—ILEFRALTTFEL,

It is necessary to balance the three blades when

using a three-blade rotor head.

Use the heaviest blade as the standard and

balance the other two blades.

% The tracking is made easier by affixing
different colored tracking tape to each of the
three blades. Use the supplied decals.

16

Cut the elastic tube

30-min hardening type




17 l:"‘y?"/Zl:l‘y NILD
Pitch and Throttle setting

A —]

X AE

Yy FOHE

Pitch setting

[E—R 1] [Modell| L dvamen| N ¥ 7| A= F
Hovering Hold
I I -
QO] [O]lfo) NA ¥y F 120~ 13 15°
High pitch
1 [y 11~ 2
©o] oo] AN 27 7o~y ]
= - = Hovering
i 1\ o
@ o H—EvF . . .
Low pitch -2°~-1.5 -5

A i & Caution

COBEEI—HHEEYFH—TTY,
(AYE21—427OREREDHDTY,)

ESC(7> 7). Btk EMEFEILL->TEREZIHZEIHIET,

714 LTHREL TS,

This setting is for a common pitch curve.

(Obtained when using a programmable transmitter.)

It may vary depending on the ESC (amp), main unit and battery.
First fly the unit and then adjust.

RN 2T TOEERHIE1500~1600rpmiCH HE X T,
FINY T BEIEVEFRETRIDZICCBEVET,
Make the rotation speed for hovering about 1500-1600rpm.

Hovermg When the rotation speed is low, the operation becomes
difficult because of poor stability.
ST v A OEFEALTVEWVEA, AE—REHLTE
PERDRBZETHHEEIHY. BRTIDTHEY
LZHEE  ZE—FEELTEEVHICLTFEL,
Flying Whenflyingthehelicopterwithouta3-axisgyro,

excessive flight speed may cause the helicopter to lose
directional control. Since this is very dangerous, please
ensure that the helicopter speed is not excessive.

A 3 & Caution

O—2—E&3E 1800rpm U F TERAL T £ &L,
Use with a rotor speed of 1,800 rpm or less.

FILFFS LI TDES .

Lift blade a little and measure

Approx. 80 mm

EOR—8IEy F 45— (2513-040) 5 FHDIHE
When Hirobo pitch gauge (2513-040) is used

Yy Fr—
Pitch gauge

o Fr—I% A4 27 L= RO 5% SommlIZH) 17, BExe
T =T W ERTVI 5 G5 LT TR A KT B0 LIZEE, Ey
Fr—Y D LR T =TV DT AN b THELET,

(A TVL=F&DLEFEL LTl Es, )

Install the pitch gauge at approx. 50 mm from the end of the main blade
having the stabilizer bar horizontal and measure with the pitch gauge.
(Lift the main blade slightly and measure.)

TROTIINE T =
Digital pitch gauge (sold separately).

17




WYy FH—JOBE
R DT 1 T OO

"NY T
Hovering 100%
//
v #
/’ 50%
0%

ATAy7 0= A749) (0L AFA9) M
Stick : Low Stick : Center Stick : High

ST T TR CZE v,

}l/I:— 7 ,T—ﬁ
P 100%
/!
7
v 50%
/'
rd
0%

AT49) 0= AF49) L A7 497 0
Stick : Low Stick : Center Stick : High

W Pitch curve setting

For the setting method, refer to the instruction manual of the transmitter used.

o — )%

Roll 100%

S

.~
50%

/!
v
0%

ATAY) 0= AF49) 0 AFA9) M
Stick : Low Stick : Center Stick : High

FohH—g oy
to-rotat;
uto-rotation 100%

50%

0%
ATAY) 0= AF49) B AFA9) M
Stick : Low Stick : Center Stick : High

WXOy MLA—TDHRE
A 7 = Caution

EThrottle curve setting

ESC (7>7) 3ZAO0—RS—MEREMFZDHDEDTHEALTCES
W AA—X 42— MEBEP BVESC(7 > & ERALEHE. E— 54— 1A
ERFICRBICO— S —EES LY. BRESEIETIRAPHIET,

Please make sure to use an ESC (amp) with a slow start function.
If your ESC (amp) does not have a slow start function, the
speed of the rotor may become extremely high when the motor
is started, potentially damaging the main unit.

CZTIXIETHEESC (7> 7)) 2L 726 o el 25 L
j—o

(COF—y—3ar¥a—y 7axeHLzb0TE,)
MESC (70 7) L Bk, BithS 2 L0 2L L 55

— ey H%TH
HXE—FK
Gus mode
FRoNY v }lzL—7°,-‘?=
Hoveri 00p
ovenne 100% 100%
"
—1
r,/ 50% 50%
0% 0%

ATA9) 0= AFA9) WL AF49) M
Stick : Low Stick : Center Stick : High

ATAY) 0= AF49) W AFA9) M
Stick : Low Stick : Center Stick : High

HINF —F— K | MaxEEE (rpm) 1800rpmDi5E
Governor mode | When max rotational speed is 1800 rpm
VAL I V—T7%
Hovering Loop
100% 100%
50% 50%
0% 0%

ATA2) 0= AF49) L 2349900
Stick : Low Stick : Center Stick : High

ATA9) 10= AT WL AT A9 M
Stick : Low Stick : Center Stick : High

A ¥ = Caution

A setting example is explained here if using a JETI made ESC (amp).
(This data is for when a programmable transmitter is used.)

*It may vary depending on the ESC (amp), main unit and battery.
General quidelines.

Dﬁﬁ% F—ta—F—va>y
o ] .
100% Auto-rotation 100%
50% 50%
0% 0%

AF49710= 33090 A7) M

E—F —HPMFIET HMETHDL &
Stick : Low Stick : Center Stick : High e

Dﬁﬁ% F—ru—F—vav
o } R
100% Auto-rotation 100%
50% 50%
0% 0%

AFA) 0= ATA9) W AFA97 M

: X 7 ! =Y —PMEILTHMETHL I L
Stick : Low Stick : Center Stick : High

ZORTE—MMEEYyFH—TJ, 20y MVA—T T,
(A>E2—27OREREDODENDTT,)

ESC(7> 7). #fk, BEHZICL->TREIBEEFHYET,

774 b LTRBLTESL,

This setting is for a common pitch curve and throttle curve.
(Obtained when using a programmable transmitter.)

It may vary depending on the ESC (amp), main unit and battery.
First fly the unit and then adjust.

A i & Caution

O— % —E#EE$1E1800rpmEL F CERA L TL £ &L,

Use with a rotor speed of 1,800 rpm or less.

18




18

X+ E DML
Cabin assebmly

M2.6X12TS

M2.6X6 I 7 ATS
M2.6X6 truss TS

tryr—<—7
Center mark

M3XS8TS

p
C) Qo

M2.6X12TS oo 2

@) (e

M2.6X6 N7 A TS...ooeee 10
M2.6X6 truss TS

© (e

M3XOTS...cooiiiiiiiiiiiins 2

© [

o

P4 O ring
N

M3X6CS ..o 2

PAO V) 2 T e 2

Ny T =D A X
HEbETxFYErEmH
7 OFREE Y P LET,
Red Cut the shaded area on
the back of the cabin
\%hlte . to fit the size of the
@ Fv/E—  Dbattery.

Windshield

v
K7 — I F

% Door knob

M2.6X12TS

iz i/
A (//_

M2.6X6 b 7 ATS
M2.6X6 truss TS

LUy == % 2IlEDT
Align the center mark here.

M3X6TS

W [H] 4% 7 1)

Instant adhesive

W 425 A1

Instant adhesive

al
®__ M3X6CS

N s B
Cam lock

19




IN—Y X B
Parts list

0402-688

2522-004 (7 </ % I V) (Lama/Shuttle)

? 2532-003
AN
2532-010 2524-001
2532-031 =l 2532-051
2525-007 \Q 25 2 4
0402-692 2529-008 ’
2532-039

2500-060
2506-007

)

i/ 2533-029

i 0402-691
,/ 2532-051

/

N

) | 0402-673
2533-001\4 N

0402-650

0406-057 (17) (Right)

2521-039
0402-131(F~/vMV)
(Lama/Shuttle) /=

2509-006 0402-689

2508-003
2538-001

2538-001

RSS2
wéy%\‘%
% 0402-574

~—

¥ o
LR

(2}
U(
I\
\Z

0402-591

2500-048

2508-003

20




I—F No. 4 AH | Bt () fi=
Code No. Part Q'ty Price (Yen) Remarks
JH-16 4 —ha2z 75ty b 138
0402-016 JI-16 Auto-rotation clutch set 1 set 3,000
0402-131 | MRB-II 2 X PV A A > < A b | 200 MRB-III ¥ ¥ b, 7<H
MRB-III main mast for shuttle For MRB-III shuttle and Lama
SE N\AN)L F
0402-319 SE bevel gear 1 500
0402-574 | SE A A ¥ FY Assy 13K 7800
SE main gear assembly 1 set i
SE X A ¥ F¥ 77T
0402-591 | SF main gear 77T 1 3,800
o8 A v a7 L— | ASSY 1
0402-650 08 swash plate assembly 1 set 2,000
0402673 | /7 T AT — A Assy 1A 700
Radius arm assembly 1 set
0400-688 | MRB-III A ¥V RH I > N—3 3 ¥ & b 15X 45.000 TL=F ATV va-FITAT =L+ XA M
MRB-III metal R/H conversion set 1 set ’ With blades, swash, radius arm and mast
MRB-III X ¥ )V R/H ASSY 1 HMAZFET — & —~ v F ASSY
0402-689 MRB-III metal R/H ASSY 1 set 32,000 Pre-assembled rotor head
a5 TIVIGEIT VA VR XTI 1 BH2) 3 ELE
0402-690 Mg:g% Iflezlflggdl;holge?‘ vy 1 5,500 Machine cut aluminum anodized in black / With bearings / 3 pcs.
necessary for one unit.
0402691 | MRB-IIL X &)L = — 2% 15X 11.000 TG T VYA MR ALY Y FIVHIZE
MRB-III metal yoke 1 set i Machine cut aluminum anodized in black / Pre-assembled spindle
— TIVIGEIT V<A MR AU 1 BHD 3 ELE
0402-692 | MRB-IL X&)V & 7 = L 1 2,500 Machine cut aluminum anodized in black / With screws / 3 pes.
MRB-III metal pitch arm .
necessary for one unit.
0400-693 | MRB-III A ¥ > KL 8 )b R/H Jil | 3.000 PO 1HEHZY 3 ELE
MRB-III spindle for metal R/H i With screws / 3 pcs. necessary for one unit.
MRB-IIl X 1 > 7' L — N 45|l 1%
0406-057 MRB-III main rotor blade (right rotation) 1 set 9,800
Brg. 012X 6L 7 7 LA
2500-048 Brg. 912 X 6L one-way ! 1,500
Brg. 96 X 012 X 4.5H A 7 A b
2500-060 Brg. 06 X 012 X 4.5H thrust 2 1,200
2500-079 | Brg. 06 X913 X577 2 1,200
M3 F v b
2505-002 | Vi3 20 200
2505-006 | M3 T A 1T b 10 200
M3 nylon nut
2506-007 | FW 04X010X0.8T 20 100
FW 02.6X¢7X0.5T 7 1
2306-044 | £w 42.6X07X0.5T black 10 300
ALy T T S-12
2508-003 Stop ring S-12 5 500
—— NI E Y g3X21.8
2309-006 | Needle pin 03X21.8 2 300
717 — 4X6X2
2521-039 | A llar 4X6X2 2 400
717 — 6X8X1.5
2521-065 | o fjar 6X8X1.5 2 300
7Y ¥ A bay N M2X35 7~y bV
2522-003 | A djust rod M2X35 > 500 For Lama/Shuttle
M2Hay Ry R
2524-001 M2 rod end 10 500
EX 05 R — VA
2525-007 | EX 65 ball with stand 10 1,000
0 ') >~ 7 SS060
2529-008 O-ring SS060 5 300
F v S AT) 22— M3XI10
2532-003 Cap screw M3X10 10 400
Fyw T A7) 12— M3X28
2532-010 Cap screw M3X28 10 400
Fx v TAY) 2— MAX10
2532-021 Cap screw M4X10 10 .
F v S A7) 12— M2X8
2532-028 Cap screw M2X8 10 800
Fx v T AT 2— M2X6
2532-031 Cap screw M2X6 10 800
Fy v T A7) 12— M2.6X6
2532-039 Cap screw M2.6X6 10 i
F v S A7) 2— M2.6X10
2532-051 Cap screw M2.6X10 10 400
F NI Y A M3X15
2533-023 | pun head screw M3X15 10 200
TERMGAZ Y 2— M2X4 b T A
2533-029 | ppilips-head screw M2X4 truss 10 400
YoV Az 2—M3XI12HF s1
2535-001 Tapping screw M3X12 disk black 10 100
2538.001 | M3X109 7 £ A 10 200

M3X10 disk screw

21




0305-009

2505-006
~,
S i 2506-019
i 2N Q\
(D -
2506-044 2923000 e
c 3 2532-031 6
2535-001 L /\%
> N
/ -
\ / 0305-010 (2338007 @
( cl. 2525-006
\ ] 0305-012 2532-031
2534-012
S L
0305-013
L;\*\\\\\\\\ /////A QEiiit
0305-011
«
2534-007
2532-004
0305-014
0305-016 P N
/"

0305-015

& | C
%Eig 2506-044

O

®\

O,
2505-006
2538-003

0305-007

2532-004

0305-0061 &
* 1 \_Included with 0305-006

22



a—F No. REd A% BEARE (1) fik%

Code No. Part Q'ty Price (Yen) Remarks
SE-EP 75 ¥ L AE— ¥ — 890KV

0305-006 SE-EP brushless motor 890KV ! 20,000
SE-EP E—¥—~<7

0305-007 SE-EP motor mount 1 3,200
H—FK<7 k(A

0305009 | g A 1 500
LM20 'y FH =R~ b

0305-010 LM20 Pitch servo mount 1 1,500

0305-011 | J - RNY & b AN H3 1 3,000
Servo mount spacer H23
LM20 YV v A~ b

0305-012 LM20 Gyro mount 1 3,000
LM20 /X7 71) =<7 | L148

0305-013 | 1'N150 battery mount L148 ! 2,500
LM20 Ny 71 =<7 ¥ h AR—+—

0305-014 LM20 Batttery mount spacer ! 4,000
LM20 72 N7 L —2A4

0305-015 LM20 Front frame 1 1,000

0305-016 | J 77 TR I 3,000
Clutch spacer

2505-006 | M3 F A H Tk 10 200
M3 nylon nut

2506-010 | FW 93Xe9XIT 20 100

2506-019 | FW 93X04.5X0.5T 10 200
FW 02.6X07.5X0.5T

2306-044 | £w 02.6X07.5X0.5T black 10 300
EX 05— )L

2525-006 EX o5 ball 10 1,000
Fx v TA7) 2— M3X8

2532-002 Cap screw M3X8 10 400
Frv TAY ) 12— M3X12

2532-004 Cap screw M3X12 10 400
Fx v T A7) 2— M2X6

2532-031 Cap screw M2X6 10 800
5y EY T A1) 2 — M3XI12

2534-007 Tapping screw M3X12 10 100
5o ¥ 7 A7) 2 — M3X10

2534-012 Tapping screw M3X10 10 100
Yy ¥y 7 2A71) a—M3XI121Il7 1

2535-001 Tapping screw M3X12 disc 10 100
7 ¥ 2 M3X12

2538-003 Disc screw M3X12 10 200
#7 EA M3X1S

2538-007 Disc screw M3X15 10 200

[Bm5¥]

HIROB0 .com

URL https://www.hirobo.com/
20204E3AIC A TA T YNF Y IA T ay T ERF =T s LELZ,

BIHTTED GUTIRD A A, 7LD MR, IV EZEDHERD L)), BEVROR AT L.
B, VBRI DET Fy b AT OPS=Y BRI ATV E T, BmO ZIAIZL B A A, BmEEIIERZ D TR 22 S 0,

23




HIRO20

“Feel the heart
EOmR—tRN\S%t HIROS0 LMmieDd

3-3-1 SAKURAGAOKA, FUCHU-SHI,
LBEEMTHOE=TE3E 1 T726-0006 HIROSHIMA-PREF., JAPAN T726-0006
TEL:(0847)44-9088(ft) FAX:47-6108 TEL:81-847-44-9088 FAX:81-847-6108

A X & Caution

O AEOABTD—ERE /=132 & BUT CErBl T2 2 I3 EIhTVET,

@ FEOARICOVWTIR FIRFELLICERTE A HBUET,

@ AEOARIIOVWTALEHAL TSN ETH. I—IAELSPRY. BHbhGEBSTMEDIED
HNELES, T—HEIVETLIOBBENVELET,

@ BEALEBRIDOVWTEOEICYPPHOTEREBVPRETDT, ITHILESL,

(D Reproduction of this manual, or any part thereof, is strictly prohibited.

(@ The contents of this manual are subject to change without prior notice.

® Every effort has been made to ensure that this manual is complete and correct. Should

there, however, be any oversights, mistakes or omissions that come to your attention, please
inform us.
@ Item ® not withstanding, we cannot be responsible for events related to the operation of

SF25%F7H
First printing

RRFEST
July 2020

your model.

H.I




